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Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
£30.000 MHz 698,900 MHz 100.000 kHz 696.89555 MHz -39.32 dBm -26.32 db 706.000 MHz 716.000 MHz 100.000 kHz 715,43556 MHz 20,07 dém -9.93 dB
698.900 MHz 699.000 MH2 30.000 kHz 698,99545 MHz -39.32 dém -26.32 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.00085 MHz -37.26 deém -24.26 dB
£99.000 MHz 709,000 MHz 100.000 kHz 69961439 MHz 19.91 dBm -10.09 dB 716,100 MHz 725.000 MHz 100.000 kHz 716,10445 MHz -37.19 dBm -24.19 dB
) R — — S——
Il Ve ( ) ] .

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

= k] trum v
Ref Level 24.80 dbm  Offset 4.80 db Mode Auto Sweep Ref Level 24.80 dém  Offset 4.80 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
imit gheck | SPURIGIE CHBEKABS_ PAES
0 ubﬂ‘n—- SPURIOUS_|INE_ABS 2V 9e _§purious_LINE_aBs | PAES
10 dBrm 10 dBm:
ods e e e PRI Y PSSP PV e 0 g e SRt Al e .
-10 dBm \ -1p dBm
SPURIOUS_LINE_ABS ‘ \ |
-20 dBm / 1 -0 dem i
-30 dBm! "”—_‘w 4 0 de L}‘_
-0 dem -40 dém -
. Bl
50 dBm -50 dBrm:
60 dB
\“"hh_k
-70 dBm -70d
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
690.000 MHz 698,900 MHz 100,000 kHz 69889555 MHz -30.93 dBm -17.93 d& 706.000 MHz 716,000 MHz 100,000 kHz 711,34965 MHz 3.85 dém -26.15 dB
698.500 MHz 693.000 MHz 30.000 kHz £98.99735 MH2 -34.40 dBm -21.40 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.01963 MHz -38.07 dBm -25.07 dB
£99.000 MHz 709.000 MHz 100.000 kHz 701.27273 MHz 3.57 dém -26.43 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -35.30 dém -22.30 dB
Y - !
Il ( ) ) e e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG2D2302B

Conducted Spurious Emission

LTE Band 12/ 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spec == [ spectrum L
Ref Level 0.00 dBm  Offset 4.80 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit 1I||_-LK PABS Limit §heck PAES
-10 difi—§PURIOUS LINE ABS PABS _10 dinE _$PURIOUS |INE_ABS PABS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
-20 dB -20 dBi
30de -30 dB
-40 dBm -40 dBm
-50 dém T 1+ -50 dim T '
| Lo . - o | " [
60 dam— 60 dBm—{—
A
708 70 dB
80 dB -80 B
-90 dBm -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 590.000 MHz 100.000 kHz 201.34933 MHz -65.27 dém -52.27 dB 30.000 MHz £00.000 MHz 100.000 kHz 686.53673 MHz ~65.34 dBm -52.34 dB
725.000 MHz 1.000 GHz 100.000 kHz 891.34615 MHz -64.83 dém -51.83 dB 725.000 MHz 1.000 GHz 100.000 kHz 927.06044 MHz -64.56 dBm -51.56 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -44.56 dBm -31.56 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41415 GHz -44.08 dBm -31.08 dB
3.000 GHz 7.000 GHz 1.000 MHz 3.49669 GHz -49.30 d8m -36.30 dB 3.000 GHz 7.000 GHz 1.000 MHz 3.53568 GHz -48.74 dBm -35.74 d
7.000 GHz 9.000 GHz 1.000 MHz 7.08473 GHz -53.66 dBm -40.66 0B 7.000 GHz 9.000 GHz 1.000 MHz 8.69178 GHz -53.77 dBm -40.77 dB
( JU ) 4 .- ( JU ) 4 i) ..
Date: 12.JAN.2023 17:43:06 Date: 12 JAN.2023 17:45:38
Highest Channel / QPSK
Spectrum |c%-:I
Ref Level 0.00 dBm  Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
. ; . .
10 aé‘m—' PURIOUS_)LINE_ABS PAB
| SPURIOUS_LINE_ABS_
-20 dem
-30 dBm
-40 dBm
-50 dBm —~
o v e e S
-60 dBm
"~
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690,000 MHz 100,000 kHz 659.82009 MHz -65.44 dBm -52.44 db
725.000 MHz 1.000 GHz 100,000 kHz 948.48501 MHz -64.87 dBm -51.87 dB
1,000 GHz 3.000 GHz 1.000 MHz 1,43014 GHz -44.46 dBm -31.46 dB
3.000 GHz 7.000 GHz 1.000 MHz 3.57468 GHz -49.38 dBm -36.38 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.91727 GHz -53.60 dBm -40.60 dB
Jl J ( i e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG2D2302B

LTE Band 12 / 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spect == [ spectrum L
Ref Level 0.00 dBm Offset 4.80 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit 1I||_-LK PAES Limit fheck pafbs
_10 MR EPURIOUS LINE_ABS PABS PURIOUS_LINE_ABS PAES
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
-20 dB -20 dBi
30 dB -30 dB
-40 dBm -40 dBm
! I .
-50 dBm * -50 dBm
| N " \ I T
-50 dam— 50 dBm—f——
70 dB 70 di
-80 dB -80 dB
-90 dBm -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Range Up RBW | Frequency |  Powerabs | ALim Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz £20.000 MHz 100.000 kHz 626.17691 MHz -65.50 dBm -52.50 dB 30.000 MHz 620,000 MHz 100.000 kHz 6685.21739 MHz -65.48 dBm -52.48 d&
725.000 MHz 1,000 GHz 100.000 kHz 955.90659 MHz -64.59 dBm -51.59 dB 725.000 MHz 1.000 GHz 100.000 kHz 955,90659 MHz -64.81 dBm -51.81 d&
1.000 GHz 3,000 GHz 1,000 MHz 1.39865 GHz -45.31 dBm -32.31 dB 1.000 GHz 3,000 GHz 1.000 MHz 1,41265 GHz -44.08 dBm -31.08 dB
3.000 GHz 7.000 GHz 1.000 MHz 3.49619 GHz -49.34 d8m -36.34 dB 3.000 GHz 7.000 GHz 1.000 MHz 3.53168 GHz -48.53 dBm -35.53 d
7.000 GHz 9,000 GHz 1,000 MHz 8.82429 GHz -53.69 dBm -40.69 dB 7.000 GHz 3.000 GHz 1.000 MHz 8.87678 GHz -53.60 dBm -40.60 d&
( | J - ( ] ) -
Date: 12.JAN.2023 18:18:15 Date: 12,JAN 2023 18:20:47
Highest Channel / QPSK
Spectrum |c%-:I
Ref Level 0.00 dem Offset 4.20 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
. c ‘ e
10 aé‘m- PURIOUS_)LINE_ABS PAB
| SPURIOUS_LINE_ABS_
-20 dem
-30 dBm
-40 dBm
-50 dBm I
e b - Sh—
-60 dBm
P
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690,000 MHz 100,000 kHz 187.39130 MHz -65.37 dBm -52.37 db
725.000 MHz 1.000 GHz 100,000 kHz 931.73077 MHz -64.81 dBm -51.81 dB
1,000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -45.89 dBm -32.89 dB
3.000 GHz 7.000 GHz 1.000 MHz 3.56668 GHz -49.76 dBm -36.76 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.88778 GHz -53.53 dBm -40.53 dB
)i P

J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG2D2302B

LTE Band 12 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spect == [ spectrum L
Ref Level 0.00 dBm Offset 4.80 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit 1I||_-LK PAES Limit fheck pafbs
_10 MR EPURIOUS LINE_ABS PABS PURIOUS_LINE_ABS PAES
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
-20 dB -20 dBi
-30 dB -30 dB
-40 dBm -40 dBm
-50 dBm j -50 dBm r
L """"-#_1 ke N-—ﬂ""‘j
50 dBm—t | - -50 dBm -
el aclh
-80 dB -80 dB
-90 dBm -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz £20.000 MHz 100.000 kHz 649.26537 MHz -69.72 dBm -56.72 dB 30.000 MHz 620,000 MHz 100.000 kHz 662,63508 MHz -69.65 dBm -56.65 d&
725.000 MHz 1,000 GHz 100.000 kHz 947.66484 MHz -69.00 d&m -56.00 dB 725.000 MHz 1.000 GHz 100.000 kHz 895,21429 MHz -68.95 dBm -55.95 d&
1.000 GHz 3,000 GHz 1,000 MHz 1.39915 GHz -42.95 dBm -29.95 dB 1.000 GHz 3,000 GHz 1.000 MHz 1,41115 GHz -42.32 dBm -29.32 dB
3.000 GHz 7.000 GHz 1.000 MHz 3.49719 GHz -49.99 d8m -36.99 dB 3.000 GHz 7.000 GHz 1.000 MHz 3.52668 GHz -49.32 dBm -36.32 dB
7.000 GHz 9,000 GHz 1,000 MHz 8.87428 GHz -61.37 dBm -48.37 dB 7.000 GHz 3.000 GHz 1.000 MHz 890577 GHz -61.27 dBm -48.27 dg
( | J - ( ] ) -
Date: 13.JAN.2023 08:12:03 Date: 13,JAN 2023 08:14:11
Highest Channel / QPSK
Spectrum |c%-:I
Ref Level 0.00 dem Offset 4.20 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
. c ‘ e
10 dém—i PURIOUS_)LINE_ABS PAB
| SPURIOUS_LINE_ABS_
-20 dem
-30 dBm
-40 dBm
-50 dBm
I -
" W
-60 dBm - —
—0. oo
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690,000 MHz 100,000 kHz 683.56822 MHz -69.74 dBm -56.74 db
725.000 MHz 1.000 GHz 100,000 kHz 974.31319 MHz -68.87 dBm -55.87 dB
1,000 GHz 3.000 GHz 1.000 MHz 1,42314 GHz -44.49 dBm -31.49 dB
3.000 GHz 7.000 GHz 1.000 MHz 3,55718 GHz -51.63 dBm -38.63 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.88528 GHz -61.37 dBm -48.37 dB
Jl J o
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SPORTON LAB.
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Report No. : FG2D2302B

LTE Band 12 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spect == [ spectrum L
Ref Level 0.00 dBm Offset 4.80 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit 1I||_-LK PAES Limit fheck pafbs
_10 MR EPURIOUS LINE_ABS PABS PURIOUS_LINE_ABS PAES
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
-20 dB -20 dBi
30 dB -30 dB
-40 dBm -40 dBm
-50 dém -[ -50 dim | | r
: o | o
50 dBm—t | -~ -50 dBm L S
| S0 o
-80 dB -80 dB
-90 dBm -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz £20.000 MHz 100.000 kHz 686.20690 MHz -69.58 dBm -56.56 B 30.000 MHz 620,000 MHz 100.000 kHz 67697151 MHz -69.72 dBm -56.72 d&
725.000 MHz 1,000 GHz 100.000 kHz 976.51099 MHz -69.06 dBm -56.06 dB 725.000 MHz 1.000 GHz 100.000 kHz 924,58791 MHz -68.95 dBm -55.95 d&
1.000 GHz 3,000 GHz 1,000 MHz 1.39965 GHz -42.70 dBm -29.70 d 1.000 GHz 3,000 GHz 1.000 MHz 1,40665 GHz -42.09 dBm -29.09 dB
3.000 GHz 7.000 GHz 1.000 MHz 3.49819 GHz -50.12 d8m -37.12 dB 3.000 GHz 7.000 GHz 1.000 MHz 3.51560 GHz -48.61 dBm -35.51 dB
7.000 GHz 9,000 GHz 1,000 MHz 8.82329 GHz -61.34 dBm -48.34 dB 7.000 GHz 3.000 GHz 1.000 MHz 8.86578 GHz -61.33 dBm -48.33 di
( | J - ( ] ) -
Date: 13.JAN.2023 08:49:54 Date: 13,JAN 2023 08:51:58
Highest Channel / QPSK
Spectrum |c%-:I
Ref Level 0.00 dem Offset 4.20 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
. c ‘ e
10 dé}h” PURIOUS_)LINE_ABS PAB
| SPURIOUS_LINE_ABS_
-20 dem
-30 dBm
-40 dBm
50 dBm x
‘ e i — ]
-60 dBm —
20 40
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690,000 MHz 100,000 kHz 687.52624 MHz -69.79 dBm -56.79 db
725.000 MHz 1.000 GHz 100,000 kHz 929.80769 MHz -69.01 dBm -56.01 dB
1,000 GHz 3.000 GHz 1.000 MHz 1,41365 GHz -41.65 dBm -28.65 dB
3.000 GHz 7.000 GHz 1.000 MHz 3,53318 GHz -458.67 dBm -35.67 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89028 GHz -61.44 dBm -48.44 dB
Jl J o
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saronas. FCC RF Test Report

Report No. : FG2D2302B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0011
40 Normal Voltage 0.0026
30 Normal Voltage 0.0027
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0004
0 Normal Voltage 0.0026

-10 Normal Voltage 0.0014 PASS
-20 Normal Voltage 0.0036
-30 Normal Voltage 0.0042
20 Maximum Voltage 0.0007
20 Normal Voltage 0.0000
20 End Point 0.0015

Note:

1. Normal Voltage =3.8 V. ;

End Point (BEP) =3.55 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
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saranis. FCC RF Test Report Report No. : FG2D2302B

LTE Band 13

Peak-to-Average Ratio

Mode

LTE Band 13/ 10MHz

Mod. QPSK 16QAM Limit: 13dB
RB Size Full RB Result
Middle CH 5.42 5.30 PASS

5 -
el 24.80 dom  Offset .80 0B
30de AQT 2ms @ RBW 10 MHz
[@15a view
.
0.1 I
0.01 =
1E-D
-0
I
£0 \l
[CF 782.0 MHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Maean peak | crest | 0% | 100 | 0% | o.019% |
Trace 1 [ 20.53 d8m | 26.63 dBm ©.10 OB 2.43 d8 441 dB 542 0B 5.57 db
J QR e
Date: 13, JAN.2023 12:51:56
Spectrum -
Ref Level 24.80 dom  Offset 4.0 0B
e Att 30de AQT 2ms @ RBW 10 MHz
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.
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16D
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i
E-0! \
1
[CF 782.0 MHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Maean peak | crest | 0% | 100 | 0% | o.019% |
Trace 1 [ 20.37 d8m | 26.85 dBm .45 OB 2.43 d8 426 dB 5,30 0B ©.00 db
J QR e
Date: 13.JAN.2023 125233
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saranis. FCC RF Test Report Report No. : FG2D2302B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 5MHz
Mod. QPSK 16QAM
Middle CH 5.05 4.86
BW 10MHz

Mod. QPSK 16QAM
Middle CH 9.69 9.77

LTE Band 13
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum ko n ko
Ref Level 24.80 dbm  Offset 4.80 0B & RBW 100 kHz Ref Level 24.80 dom  Offset .80 0B & RBW 100 kHz
jo ALt 30dB  SWT 10 ps & VBW 300 kHz  Mode Auto FFT b ALL 30dB  SWT 10 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
20 o Mi[1] 14.25 dBm 20 dor . Mi[1] 13.91 dBm
00 MHZ, i 781.00000 MHz
N - PMRAVL PN, (WAY BB 6.00 dB| . - PN My Aeng 26.00 dB
10d8 [ By | 5.045000000 MH 10 da T o " 4.855000000 MH
0 den f, @ factor \_I 155.1 o dem ‘f Q factor | 161.0]
| | \
b
04 b1 ; od 1 f
/ \ ! i
i 1 di L
-20 -20
P " NN T T
- et ™ L. . J P v ot Y
A hnn - e N il
el - - <50 = - —
40 df 40 d
-50 -50
-60 <60 di
70 70
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 762.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-valug | Y-value |__Function__| Function Result
ML 1 7 14.25 dBm ndB down 5,045 MHz [ 1 7819 MHz 13.91 dém ndB down 4,855 MHz
T1 1 2 -11.93 dam nde 26.00 d8 T1 1 02 MHz -12.02 dam nde 26.00 d8
T2 1 784,507 MHz -11.63 dm Q factor 155.1 T2 1 784,443 MHz -11.85 dam Q factor 161.0
it T it T
L JL J v L JL J e
Date: 13.J4N.2023 12:10:42 Date: 13.JAN.2023 12:11:53

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Spectrum £ Spectrum
Ref Level 24.80 dém  Offset 4,80 d& « RBW 300 kHz Ref Level 2480 dém Offset 4.680 d8 & RBW 300 kHz
jo ALt 30dE SWT 12,6 ps @ VBW 1 MHz Mode Auto FFT b At 30dB SWT 126 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
20 dBm . mMi[1] 16.02 dBm 20 dém . mMi[1] 15.92 dBm)
10 dBm _ I adnd canid B L) i 26.00 dB| 10 dBm P M st M T N\ 26.00 dB|
. f Bw i 9.690000000 MH - r Bw 4 9.770000000 MH
e / @ factor \ . / @ factor \ 79,9
Y h & o J X
1 bl
20 df J'l — — -20 di I —
- - S NV, v v—
-30 - -30 L
40 d -~ 40 d ,
7/ A~
'30-\_,‘ = -50 B -
-60 df -60 df
,7[. 20
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 16.02 dBm ndB down 9.69 MHz M1 1 15.92 dBm ndB down 9.77 MHz
T1 1 -10.24 dBém ndg 26.00 d8 T1 1 -10.30 dBém ndg 26.00 d8
T2 1 -10.85 dBm Q factor 80.5 T2 1 786,815 MHZ -9.57 dBm Q factor 79.9
. 4\ J ‘ . VA 4
Date: 13.JAN.2023 12:49.55 DCate: 13.JAN.2023 12:50.53
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saranis. FCC RF Test Report Report No. : FG2D2302B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 5MHz
Mod. QPSK 16QAM
Middle CH 4.47 4.48
BW 10MHz

Mod. QPSK 16QAM
Middle CH 9.03 8.95

LTE Band 13
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum ko ™ ko
Ref Level 24.80 dom  Offset 4.80 db @ RBW 100 khz RefLevel 24.80 dom  Offset .80 0B & RBW 100 KNz
jo ALt 30dB  SWT 10 ps & VBW 300 kHz  Mode Auto FFT b ALL 30dB  SWT 10 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
20 dom MiL1] 14.91 dém 20 dom . MiL1] 19.80 dém
2 00 MHZ, 781.95000 MHZ]
10 dem R SO EONELIYL VA RN 2 TP e 66 MHZ| 10 dem | AW T PN 4.475524476 MHZ
/ \ f \
0 dbm ! : 0 dem ‘ [
! \ J 1
{ \ / A
-1od f v -10d *
/ \ / i
-20 df -20 di
v \ LY ¥
N T b A EEPWASRT AL \
o f L, . ¥ ol il i -
st A Y o5
40 d 40 d
-0 50
-60 <60 di
70 70
OF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-valug | Y-value |__Function__| Function Result |
ML 1 762,25 MHz 14.31 dBm M1 1 T 13.69 dBm
T 1 779.77223 MHz 5.33 dam oce Bw 4.455534466 MH2 T 1 9.35 dam oce Bw 4.475524476 MH2
T2 1 78423776 MHz 5.29 dBm T2 1 8.47 dom
— - — - S—
L JL J (] L JL ] (1] e

Date: 13.08N.2023 121019 DCate: 13.04N.2023 12:11:10

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Spectrum 7 Spectrum
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SGL Count 100/100

@1 AvgPwr
Limit ¢heck \'At‘:e:
. . . . AL
An é.dPnE' _$PURIOUS_LINE_ABS, PA

| SPURIOUS_LINE_ABS_
20 dBm

-30 dem

-40 dBm

-50 dBm

-60 derm o

| iy et

-80 dBm

-90 dBm

Start 30.0 MHz 18004 pts
Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit |
30.000 MHz 763.000 MHz 100,000 kHz 753.51993 MHz -69.62 dBém 56,82 dB
806.000 MHz 1.000 GHz 100.000 kHz 896.21339 MHz -68.84 dBm -55.84 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -40.30 dBm -27.30 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.,99785 GHz -53.71 dBm -40.71 dB

I ] QI wa

Date 42 AN 2023 4058 a4

Stop 8.0 GHz
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saronas. FCC RF Test Report

Report No. : FG2D2302B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0011
40 Normal Voltage 0.0015
30 Normal Voltage 0.0023
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0017
0 Normal Voltage 0.0012

-10 Normal Voltage 0.0025 PASS
-20 Normal Voltage 0.0010
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0021
20 Normal Voltage 0.0000
20 End Point 0.0021

Note:

1. Normal Voltage =3.8 V. ;

End Point (BEP) =3.55 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX: +86-512-57900958

FCC ID : XMR2022SC680ANA
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LTE Band 41

Peak-to-Average Ratio

Mode LTE Band 41/ 20MHz

Mod. QPSK 16QAM
RB Size Full RB

Middle CH 5.86

Limit: 13dB
Full RB Result

9.07 PASS

LTE Band 41 / 20MHz

Middle Channel / Full RB / QPSK
Spectrum =)

RefLavel 26.00 dom  Offset 6.00 do

ko Att 30 B AQT 2 ms @ RBW 20 MHz
[@15a view

F 2.593 GHz Mean Pyr + 20.00 dB
Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 0% | 100 | 0% | 0.01% |
Trace 1 [ 19.20 dem | 26.34 dam 7.0 6B 5

2.31d8 4,37 dB 5,86 dB. .58 48

| RERRRE
Date: 13 JAN. 2023 23:5558

Middle Channel / Full RB / 16QAM
Spectrum (o)

Ref Level 2600 dém  Offset 6.00 d8
e att 30 dE_AQT
[@15a View

2 ms @ RBW 20 MHz

F 2.593 GHz Mean Pyr + 20.00 dB
Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 0% | 100 | 0% | 0.01% |
Trace 1 [ 15.75 dem | 26.15 dem | 10.39 d8 5

4.93 d8 7.57 dB 9.07 dB. 10.00 dB

DCate: 13.JAN.2023 23:57-40
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26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)
BW 5MHz

Mod. QPSK 16QAM
Middle CH 4.96 4.90

BW 10MHz
Mod. QPSK 16QAM
Middle CH 9.75 9.91
BW 15MHz
Mod. QPSK 16QAM
Middle CH 14.12 14.21
BW 20MHz
Mod. QPSK 16QAM
Middle CH 19.02 18.70

Spectrum o Spectrum =
Ref Level 26.00 dam  Offset 6.00 db @ RBW 100 kHz Ref Lavel 26.00 dam  Offset 5.00 db @ RBW 100 khz
o Att 20dE SWT 18 ps @ VBW 300kH: Mode auto FFT S 30dE SWT  19ps @ VBW 300kH:  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17 Max
T ETEN] 14.18 dBm T ETEN] 14.71 dBm
20 dm 2.50425900 GHz 20 dém s 2.59467800 GHz
v
i Y, gt 26.00 dB) i I T IS [ L P A P 26.00 dB)
10 dam T . By 4955000000 MH 10 dem 7 T COMS LA 4.895000000 MH
f Q factor \ 523.6 | Q factor | 530.1
adem 0 dem
/ \ !
10 ! - -10 ‘,‘
| |
20d i 20 d -
M\ S \ Ay
<A . R - e o
40 i 40 o
-50 50
-£0d -60 df
70 L
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 2.504250 GH2 14.18 dBm dB down 4955 MHz M1 1 2.59487E GHz 14.71 dém dB down 4,895 MHz
TL 1 2.590502 GHz -11.80 dem nds 26.00d8 1 1 2.590542 GHz -11.50 dem nds 26.00d8
T2 1 2.595458 GH2 -11.77 d8m Q factor 523.6 T2 1 2.595438 GHZ -11.01 ddm Q factor §30.1
GUNNERNED we L ] ] CNNRRRNED we
Date: 14.J8N.2023 00:05.01 Date: 14.JAM.2023 C0:05.46
Sporton International Inc. (Kunshan) Page Number : A52 of AB6
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LTE Band 41

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 26.00 dom  Offset 6.00 db = RBW 300 khz RefLevel 26.00 dom  Offset 6.00 dé e RBW 300 kHz
o At 30dE SWT 12.6ps @ VBW 1MHz Moede auto FFT e Att 30dE SWT  126ps @ VBW  1MHz  Mode autc FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
15.43 dBm) mi[1] 14.26 dBm)
20 dBm 2.5952380 GHz| 20 T, 2.5908220 GHz|
u _ 26.00 dB| P A A~ S B e e 26.00 dB|
10 dam 7 S 9.750000000 MHZ| 0 7 B \ 9.910000000 MHZ|
Q factor | 266.2] | Q factor \ 261.4
od i 0o f
¢ T
-0 “ -10 ]
204 s . 204 —f
e A L Prrsond ¥
=30 = o -30 = =
A e
Ya
40 df -40 di
-50 -50
60 df -0 d
70 -70
OF 2.590 GHz 1001 pts Span 20.0 MHz CF 2.590 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.595238 GH2 15.43 d8m ndB down 9.75 MHz M1 1 2.590822 GH2 14.26 dBm ndB down 9.91 MHz
T 1 2.588065 GHz -10.22 dBm nd@ 26.00 d& 1 1 2.586085 GHz -11.90 dam nd@ 26.00 d&
T2 1 2.597815 GH2 -10.71 dBm Q factor 266.2 T2 1 2.597995 GHZ -12.12 dBm Q factor 261.4

L )i J -

Date: 14.J4N.2023 00.0216

( ] ] I

Cate: 14.J4N.2023 00:03.38

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Ref Level 26.00 dom  Offset 6.00 db = RBW 300 khz RefLevel 26.00 dom  Offset 6.00 dé e RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FFT e Att S0dE SWT 126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
ETEN] 14.35 dBm] ETEN] 12.85 dBm]
20 dém w1 2.5977850 GHZ] 20 o 2.5085040 GHz}
Al o anan R 26.00 db| . oL LI 26.00 db|
10 dam v B ey 14.116000000 MHz 0 7 Cinddiaa 14.206000000 MHz
Q factor | 184.0)| | Q factor \ 182.2]
od 0o 7
i
o 1 o |
E 1
1 ] |
20 i 20 di — -
VLT LV, ATy A el
<0 dent LA — ot dern 5 -
TP ~
40 o L -40 di
S0 -50
60 df -0 d
70 -70
OF 2.590 GHz 1001 pts Span 30.0 MHz CF 2.590 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.597705 GH2 14.35 d8m ndB down 14,116 MHz M1 1 2.588504 GH2 12.85 dBm ndB down 14,206 MHz
T 1 2.585057 GHz -10.69 dam nd@ 26.00 d& 1 1 2.585867 GHz -14,17 dom nd@ 26.00 d&
T2 1 2.600073 GH2 -13.17 dBm Q factor 184.0 T2 1 2.600073 GHZ -11.75 dBm Q factor 182.2
L )i J - L )i J -
Date: 13.JAN.2023 23:49.23 Date: 13.JAN.2023 23:50:41
o o
Ref Level 26.00 dom  Offset 6.00 db = RBW 300 khz RefLevel 26.00 dom  Offset 6.00 d& & RBW 300 kHz
o Att 30dE SWT 18.5ps @ VBW 1MHz  Mode auto FFT e Att S0dE SWT  188ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
ETEN] 12.50 dBm] ETEN] 12.72 dBm]
20 dém o 2.5055570 GHz] 20 o 2.5877250 GHz]
¥ ndp 26.00 db| . nd 26.00 db|
10 dBm 5 ok T e 19.021000000 MHz 0 S ey o ULl 18.701000000 MHz
{ Q factor 136.5] Qfactor ¥ \ 138.4
od 0o
/ !
BUL ! 1 -10 i o
M { g
204 / b 204 L
Al A
I e \, el i
i 7 -
o,
WA ]
40 d -40 df
S0 -50
60 df -0 d
70 -70
OF 2.590 GHz 1001 pts Span 40.0 MHz CF 2.590 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.595557 GH2 12.50 d8m ndB down 19.021 MHz M1 1 2.587725 GHz 12.72 dBm ndB down 18,701 MHz
T 1 2.58337 GHz -13.34 dBm nd@ 26.00 d& 1 1 2.583600 GHz -13.31 dm nd@ 26.00 d&
T2 1 2.602391 GH2 -13.25 dBm Q factor 136.5 T2 1 2.6023211 GHZ -13.15 dam Q factor 138.4

L )| J

Date! 13.J8N.2023 23:57.08

L )| J

Date: 13.JAN.2023 23:58.29
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Occupied Bandwidth

Mode

LTE Band 41 : 99%0BW(MHz)

BW

S5MHz

Mod.

QPSK

16QAM

Middle CH

4.47

4.52

BW

10MHz

Mod.

QPSK

160QAM

Middle CH

8.97

9.05

BW

15MHz

Mod.

QPSK

16QAM

Middle CH

13.40

13.43

BW

20MHz

Mod.

QPSK

16QAM

Middle CH

17.98

17.98

Spectrum o Spectrum =
Ref Level 26.00 dom  Offset 6.00 db @ RBW 100 khz RefLevel 26.00 dom  Offset 6.00 08 & RBW 100 knz
o Att 30de SWT 189 ps @ VBW 300kHz Mode Auto FFT o Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
T Mi[1] T ETEN] 13.66 dBm
20 dBm 20 dBm—t = ,
Y Qcc B +.46 - h - QogBw
0 dam = 2 0 dem = - o ROV
T 7l
{ | / \
0 dém ! + 0 dBm. f s
\ I \
-10 -10 i
20 d 20 di aY
W ft I v
. i, jL A
3t 70 AN -
40 i 40 o
-50 50
60 df -0 d
70 -70
OF 2.590 GHz 1001 pts Span 10.0 MHz CF 2.590 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 T 2.503730 GHz 13.33 dam M1 T 2.501342 GHz 13.66 dsm
T 1 2.5007722 GHz 6.91 dam Oce Bw 4.465534466 MHz T1 1 2.5007323 GHz 6.61 dBm Oce Bw 4.515464515 MHz
T2 1 25952378 GHz 5.29 danm T2 1 2.5952478 GH2 7.32 dam
GHRRNNNED v CRNRENNED v
Date: 14.JAN 2023 00:04.39 Date: 14.JAN.2023 00:05:25

Sporton International Inc. (Kunshan)
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LTE Band 41

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum 3 Spectrum 3
Ref Level 26.00 dom  Offset 6.00 db = RBW 300 khz RefLevel 26.00 dom  Offset 6.00 dé e RBW 300 kHz
o At 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FFT e Att 30dE SWT  126ps @ VBW  1MHz  Mode autc FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [0 35k Max
mMi[1 15.20 dBm) mi[1] 14.22 dBm)
20 dBm Mi 2.5007220 GHz| 20 dem ™" 2.5035190 GHz|
| 8971028971 MHZ] [ B R _rBce By I 9.050949051 MHZ]
10 dBm T ARl & - 10 dam : / - ARG AB
[ \ ) / .
od 7 b 0 f t
{ | |
-10 d 4 - -10 df IJ‘ t
/ | i }
-20 d -20 di L
AN PRV S - |- -y P T N
-0 =iy Ell R v
40 df -40 di
-50 -50
60 df -0 d
70 -70
OF 2.590 GHz 1001 pts Span 20.0 MHz CF 2.590 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.590722 GH2 15.20 dBm M1 1 2.593510 GH2 14.22 dBm
T 1 2.5684B45 GHz 9.68 dam Occ Bw £.971028971 MHz 1 1 2.5684845 GHz 8.17 dém Occ Bw 2.050949051 MHz
T2 1 2.5974555 GHz 5.33 dam T2 1 25975355 GHz 9.63 danm
L )i J - L )i J -
Date: 14.JAN 2023 0O:01:54 Date: 14.JAN.2023 00:03.05
Spectrum 3 Spectrum 3
Ref Level 26.00 dom  Offset 6.00 db = RBW 300 khz RefLevel 26.00 dom  Offset 6.00 dé e RBW 300 kHz
o At 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FFT e Att 30dE SWT  126ps @ VBW  1MHz  Mode autc FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [0 35k Max
mi[1] 13.18 dBm) mi[1] 14.77 dBm)
20 dBm 2.5898230 GHz| 20 dem mT 2.5906320 GHz|
' , p0CC B > 13.396603397 MHe| . o By T2 13.426573427 MHe|
10 dem =8 e e — 10 dam J"" e PR, T2
) T i
od 1 ! od 4
-t d f \I -10di i‘
! \
204 . ‘\ 20 i ﬂ.
A S TN Y
Py L s cahpmen = - .
B bl Y e, A N Ve w\w .
40 . -40
S0 -50
60 df -0 d
70 -70
OF 2.590 GHz 1001 pts Span 30.0 MHz CF 2.590 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.580823 GH2 13.18 dBm M1 1 2.590632 GH2 14.77 dBm
T 1 2.5863167 GHz 7.55 dBm Occ Bw 13.396603397 MHz 1 1 2.5862567 GHz 7.28 dém Occ Bw 13426573427 MHz
T2 1 2.5097133 GHz 7.71 darm T2 1 2.5995833 GH2 7.70 dam
L )i J - L )i J -
Date: 13.JAN.2023 23:49:10 Date: 13.JAN.2023 23:50:22
Spectrum = Spectrum -
Ref Level 26.00 dom  Offset 6.00 db = RBW 300 khz RefLevel 26.00 dom  Offset 6.00 d& & RBW 300 kHz
o At 30dE SWT 18.5ps @ VBW 1MHz  Mode auto FFT e Att 30dE SWT 189ps @ VBW 1MHz  Mode autc FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [0 35k Max
mi[1] 12.96 dBm) mi[1] 11.20 dBm)
20 dBm 2.5924410 GHz| 20 dem o 2.5910420 GHz]|
T1 X Occ By 1 17.982017982 MHe| T Occ By 1 17.982017982 MHe|
10 dam - o T - 10 dam I = ™ 7
TAe % P L Tl [ o VAT A TR T
d i | ool | |
L |
-t d - 10 d / \
! \
-20d f ! -20 o \\
o ! .
) PO PRI W |
bl n - T A
STV S PN RO AP
40 df R -40 di
-50 -50
-60 o -e0d
70 -70
OF 2.590 GHz 1001 pts Span 40.0 MHz CF 2.590 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.502441 GH2 12.96 dBm M1 1 2.501042 GHz 11.29 dBm
T 1 2584008 GHz £.73 dBm Occ Bw 17.962017982 MHz 1 1 2.583960 GHz 8.66 dom Occ Bw 17.962017982 MHz
T2 1 2.601991 GHz 7.29 darm T2 1 2.601951 GHZ 7.30 dam

L )| J

Date! 13.J8N.2023 235630

L )| J

DCate: 13.JAN.2023 23:58.07
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SPORTON LAB.
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Report No. : FG2D2302B

Conducted Band Edge

LTE Band 41 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

] um

Ref Level 28.22 dBm
SGL Count 100/100

Offset 5.22 dB Mode Auto Sweep

Ref Level 28.22 dBm
SGL Count 100/100

Offset 8,22 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit fheck PABS | SPURIGIG CHBEKABS_ PAES
20 dbive—bruprious Line ans paks 20 dBime— n..mF o ine—ans] ks
10 dBm ﬁ 10 dBém (
0 der \ 0 dem J
-10 dam L -10 dém l[ |
e | \ |
SPURIOUS_LINE_ARS_ | ll‘ I
-30 dBm: {
30 dBm 111
0 dBs 4 I 1
40 dem I I | " ‘
1 N1 N A P
) |
-20 dern nﬂﬂt
-60 dBm:
-60 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2.501 GHz }|lspurious Emissions.
Spurious Emissions Rangelow | Rangeup | RBW | Frequency | Ppowerabs |
__Rangelow | Rangsup | RBW | Frequency | PowerAbs |  aAtimit | 2,685 GHz 2,680 GHz 100,000 kHz 2.66967 GHz 19,87 dém
2.475 GHz 2.490 GHz 1.000 MHz 2.49047 GHz -32.34 dBm -7.34 dB 2,690 GHz 2,691 GHz 100.000 kHz 2.69001 GHz Z14.94 dBm
2,450 GHz 2.495 GHz 1.000 MHz 249474 GHz -17.18 dém -4.19 dB 2.691 GHz 2.695 GHz 1.000 MHz 2.69131 GHz 1531 dBm
2.495 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -20.91 dBm -7.91 dB 2,695 GHz 2 696 GHz 1.000 MHz 2.60551 GHz -27.39 dBm
2.496 GHz 2.501 GHz 100.000 kHz 2.49636 GHz 19.66 dim -10.34 dB 2.696 GHz 2.715 GHz 1,000 MH= 2 B9805 GH= 2573 dBm
i ] ] il |
L JL J

Date: 13,JAN 2023 21:00:06

Date: 13 JAN 2023 21:23:56

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 13.JAN.2023 21.08:55

m
v
Ref Level 28.22 dém  Offset 8.22 dg Mode Auto Sweep Ref Level 28.22 dBm  Offset 8,22 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr @1 AvgPwr
Limit ¢heck PASS | SPURIGHG OHBIEK RS _ PABS
20 dbins_bruRIOUS Live ABs PAKS 20 dpime—bronrielistine—ane ke
10 dem 10 deém
0 dBr
| s e
-10 dBm : I l |
' |
a0 da | I -20 dem T
SPURIOUS_LINE_ABS_ | ‘ \
.,w“‘ -30 dBm
30 dBm M y M
! 40 dBm i
-40 dam Y, Mw
W) ™ -50 dBm [ b el v i
-50 dBm !
-50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 6Hz | |55 irious Emissions
Spurious Emissions . Rangelow | Rangeup | RBW | Freguency |  Powerabs | ALimit
__Rongelow | Rangeup | RBW | Frequency | PowerAbs |  atimit | 2,685 GHz 2,690 GHz 100,000 KRz 2.68778 GHz 5,98 dem ~23.02 4B
2,475 GHz 2.490 GHz 1,000 MHz 249022 GHz -30.80 dBm -5.80 d& 2,650 GHz 2,651 GHz 100,000 kHz 2.69001 GHz -26.12 dBm -16.12 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49500 GHz ~19.92 dBm -6.52 dB 2,691 GHz 2,695 GHz 1.000 MHz 2.69115 GHz -24.41 dBm -14.41 dB
2.495 GHz 2.496 GHz 50.000 kHz 2.49599 GHz -29.55 dBm -16.55 dB 2.655 GHz 2,696 GHz 1.000 MHz 2.660516 GHz -29.83 dBm T16.63 dB
2:436 GHz 2.501 GHz 100.000 kHz 249842 GHz 6.35 dbm -23.64 dB 2,696 GHz 2,715 GHz 1.000 MHz 2.60725 GHz -34,91 dém -0.91 dB
T -
)|
il - ( ) ] T -

Date: 13.JAN.2023 21.29:28
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LTE Band 41 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge /1 RB

spectrum = s um o
Ref Level 28.22 dBm  Offset 6,22 dB Mode Auto Sweep Ref Level 28.22 dbm  Offset 8.22 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit ¢theck PABS | SPURIGHE CHBIEKARS
20 dbit pURIOUS JINE ARS paks 20 diie— mm'F Je L INE ABE|
10 dBm ﬂ 10 dBm |
0 dBr ! 0 dam l‘
10 dem | -10 dBm [ |
a0 Ha | | h -20 dBm I
SPURIOUS_LINE_ARS_ | lu
-30 dBm [l 30 dém—]
[T
e it il A
b 1 : cboc bl | it
I 1 Il 1 = o
50 dem— T A ek ¥
-50 dBm
-60 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz || (5 irious Emissions
Spurious Emissions | | | | b |
o Range Low Range Up RBW Frequency Power Abs
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit | 2,685 GHz 2,690 GHz 100,000 KRz 2.680963 GHz 19,93 dém ~10.01 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.48910 GHz -34.61 dBm -9.561d8 2,690 GHz 2,691 GHz 100,000 kHz 2.69000 GHz -16.10 dBm -6.10 db
2.490 GHz 2.495 GHz 1.000 MHz 2.49492 GHz -17.24 dém -4.24 dB 2,691 GHz 2,695 GHz 1.000 MHz 2.69106 GHz -16.13 dBm -6.13 dB
2.495 GHz 2.496 GHz 50.000 kHz 2.49599 GHz -20.55 dBm -7.55 dB 2.695 GHz 2,696 GHz 1.000 MHz 2.69574 GHz -33.97 dBm -20.97 dB
2.496 GHz 2.501 GHz 100,000 kHz 2.49634 GHz 18.52 dém -11.41 dB 5 506 CHz 5715 oHz 1,000 MH= 2 9815 GH= 35 47 dBm 10,47 0B
g — —

)

Date: 13,JAN 2023 21:01:16

L L

Date: 13 JAN 2023 21:25:07

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um L
Ref Level 28.22 dBm  Offset 8,22 dB Mode Auto Sweep Ref Level 28.22 dBm  Offset 8,22 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvaPwr
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